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Company Name GUILIN YOULIAN ELECTRONIC CO.,LTD

shown on Report

ook JPEHE R R XEEARZE B BRI A XI5 Tk el $R A 22 A i 7 1IC13

Address C13, WEST SIDE OF EAST RING SOUTH ROAD, GINKGO, SUQIAO INDUSTRIAL
PARK, GUILIN ECONOMIC AND TECHNOLOGICAL DEVELOPMENT ZONE,
GUANGXI ZHUANG AUTONOMOUS REGION

PATF R i S RE {5 B B R R IR A
The following sample(s) and sample information was/were submitted and identified by/on the behalf of the

applicant
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Sample Name Solid Silicone Connectors

FE g, H AN,

Color Medium black with red exterior

SRR R

Material Silicone Rubber

FE SR B 3 2021.02.18

Sample Received Date Feb. 18, 2021

BRI H 3 2021.02.18-2021.02.22

Testing Period Feb. 18, 2021 to Feb. 22, 2021

I EE sk FRAEZe R, W IR SRR B 2 3655 e (PAHS) BEAT I . Inspecton & T

Test Requested As specified by client, to test Polycyclic Aromatic Hydrocarbons (PAHS) in the
submitted sample(s).

ALK 45 A U 45 SR HZ W F L.

Test Method/Test Result(s) Please refer to the following page(s).
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Reviewed by
%T’Wﬁlﬁ: Hoow
Date 2021.02.22
HOHE
FiARZ ¥ Technical Manager No. R294341288
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EZ VA AfPS GS 2019:01 PAK GC-MS
Polycyclic Aromatic Hydrocarbons (PAHS)

KL R Test Result(s)
PR E Tested Item(s) ZR Result TR MDL
ZI FH# Polycyclic Aromatic Hydrocarbons (PAHS)
%% Naphthalene N.D. 0.2 mg/kg
3k Phenanthrene N.D. 0.2 mg/kg
B Anthracene N.D. 0.2 mg/kg
9¢ 1 Fluoranthene N.D. 0.2 mg/kg
EE Pyrene N.D. 0.2 mg/kg
#3f (a) i Benzo(a)anthracene N.D. 0.2 mg/kg
23 (b) % Benzo(b)fluoranthene N.D. 0.2 mg/kg
Z9F (k) % # Benzo(k)fluoranthene N.D. 0.2 mg/kg
Z#KJF (j) 2B Benzo(j)fluoranthene N.D. 0.2 mg/kg
2RIt (a) BE Benzo(a)pyrene N.D. 0.2 mg/kg
#3f (e) tE Benzo(e)pyrene N.D. 0.2 mg/kg
ZZKJf (a, h) B Dibenzo(a,h)anthracene N.D. 0.2 mg/kg
K3t (g, h, 1) 4& Benzo(g,h,i)perylene N.D. 0.2 mg/kg
i3 (1, 2, 3-cd) t N.D. 0.2 mg/kg
Indenol(1,2,3-cd)pyrene
J& Acenaphthene* N.D. 0.2 mg/kg
Zj Fluorene* N.D. 0.2 mg/kg
JEM Acenaphthylene* N.D. 0.2 mg/kg
J& Chrysene* N.D. 0.2 mg/kg
JEN, 8, 77, 3E, B, R, A E Sum N.D. /
(Acenaphthylene, Acenaphthene, Fluorene,
Phenanthrene, Anthracene, Fluoranthene,
Pyrene)
18PAHs A& Sum 18 PAHSs N.D. /
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Sample/Part Description Pink/black/pink silicone rubber

Bk -N.D. = Rt UhTIEAH R)

-mg/kg = ppm= H AR ZL—
Remark: -MDL = Method Detection Limit

-N.D. = Not Detected (<MDL )

-mg/kg = ppm = parts per million

R ~*RNZIR E /J5 I AFE CNAS IAFTTEE .
~AMEF BB RERE. #2E AT RERR . SR ASERA.
Note: -*indicates the item(s)/method(s) is (are) not in CNAS accreditation scope.

-The testing data and result(s) in this report is(are) just for scientific research, education,
internal quality control and product development etc.
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BIFHRAE Test Process

mEHHTERT FIATLIEFRZE R

Weigh sample and place in a thimble Extracted with organic solvent

|

f GC-MS 747 i iE
Analyzed by GC-MS Purification/Filtration
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Photo(s) of the sample(s)
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7 B Statement::
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This report is considered invalid without approved signature, special seal and the seal on the perforation;
AR AT AR S R SR AR S R R A, HEE RO RS 15T, CTIRZSEH

1.
2.
The Company Name shown on Report and Address, the sample(s) and sample information was/were provided
by the applicant who should be responsible for the authenticity which CTI hasn’t verified;
3. ARG R AN 52 MHE i 51515
The result(s) shown in this report refer(s) only to the sample(s) tested,;

4. RACTIBHFZ, AFHI AR

Without written approval of CT1I, this report can’t be reproduced except in full;

5. MRS T IFSCA R SR CNE A ER, B OE.

In case of any discrepancy between the English version and Chinese version of the testing reports (if
generated), the Chinese version shall prevail.

***ﬂ?i%:é%;ﬁ***

*** End of report ***
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